MEMORANDUM

TO: Village President and Board of Trustees

FROM: Robert O. Barber, Village Administrator

DATE: Friday, June 10, 2022

RE: VILLAGE ADMINISTRATOR MATERIALS FOR VILLAGE BOARD MEETING

BOARD MEETING DATE: Monday, June 13, 2022 ay 7:00 p.m.

AGENDA

I. PLEDGE TO THE FLAG

II. ROLL CALL

IIl. APPROVAL OF MINUTES

IV. RECOGNITION OF AUDIENCE

V. VILLAGE CLERK REPORT

VI. REPORTS OF VILLAGE COMMISSIONS
1. BEAUTIFICATION COMMISSION - Matt Conner
2. FOURTH OF JULY COMMISSION - Todd Kraus
3. YOUTH COMMISSION - Ben Juzeyszyn

4. HISTORIC PRESERVATION COMMISSION - Jonathan Kypuros



VII. VILLAGE PRESIDENT REPORT

VIII. COMMITTEE REPORTS

A. FINANCE AND ADMINISTRATION COMMITTEE - Jonathan Kypuros Chair, Ben
[...]
3994 jeulpde) AmH aixiq
uny s|ppes vov

6-9-8
8-v-9
S1-6-6
61-6-6
8-v-9
8-¥-9
8-v-9
8-7-9
ST1-6-6
S1-5-6
8-v-9
8/v/9
8-v-9

8-v-9
8-v-9
T'¥0€ DNdI
T'v0€ JNd
8-v-9
8-v-9

8-v-9

8-v-9
8-v-9

G-9-8
S1-6-6
8-¥-9

8-v-9

8-v-9
8-7-9

8-7-9

8-7-9
T'T'v0€ DI
°'10€ DJINdI
C'T0E JNdI
T'80EJNI
8-v-9

ST-9-6

dnyoid Jaye 1no a8equen
Juspisaly sseus |jel

MQ Ul jeog

MQ Ul SWOH JOION

JuepIsaly ssedn |jef

Juapisaly ssedo ||e)

s,107 ssedo |jel

1uBpIsaly sseuo jjel

199415 uo Jadwe)

Aemannp ul sadwe)

1ute|dwod Juapisaly ssedo (el
1udpISaLy ssedn |jel

JUdpPISAIY S5SBID Bl
1ule|dwo) JuapIsaly SSelo jje)
(|3 JuDpISaLY SSedD |jel
9oueudlule Ajuadoud
9sueudluiey Ajuadoud

5,107 sseuo et

$,107 SsedD jjel.

(Juspisay ) ssedo jjeL

jo ssedg jjel

(uspisay ) sseuo |jeyL

193435 Ul sysodaq

/Aemaaup u) iadwe)

logsseln jjet

(1uapisay ) sseun |jel
(@duepisal) sseus jel
(2ouepisads) ssedn |jeL
{sauepisau) sseun |je L
HIANINITY DV1L 50d G3YIdX3
{1uapisay ) sseun el

T'¥0€ JIAd| UOI1B|OIA 31N10N.1S
T'Y0€ JINd] UOIIBIOIA 24n3dNnalS
ouejulein Aliadoud

asnyay

107 ssed |jel

MQ ul leoq



1/9 Aldwod 03 Ja113| Aep / Asuuolie Suipuas

U083 dIIYaA

juel|dwod U038 ume| JJO paAoOW ZZ/ST /vy wod4

193211 [|IM T/9 AQ pamowl MmOU ] 3SUao pug

PUSDIM JSA0 MOW |{IM JUBPISAJ OF padjel

1ueo|dwod 8z/G PUaX3aM JIA0 MOW |[IM JUIPISII O] paYy|e]
181V paijiloN

Jaumo Anadoud 3uiAniuap]

19201 [IIM Z2/T/9 Ag pamoul Jou JI s13p|ing UMOL 33sed
jue||dwod jou 193211 -d panss| ulede 19243s UO yoeg
addyjjeyd SuiAjioN

addijjeyd suiAjaon

addi|jeyd suiAjizoN

12)213 10U 41 1N JI IS O} PUINDIM JA0 HEM }{IM

Jueldwo 8z/S PuUXI2M JDA0 PAIMOW 10U JI SDUBINII0 pug
82/ edwod gz/s Aq panow Jou Ji 193213 Suinss|

1N0 S)O9M € S92.3 JO |eAOWDI panoidde JSpuap

1N2 3q 01 Spapaau ssedd Asuiolie pawliojul AA 1427
panow J3|les1 z Aeq

YIUuOW B 32U0 JO Pealsul SUIMOW JOPUIA 1131 YliMm punosy
uiny yaam g e Suipuswodal Jusweseue| 34nog IS pajiews
£2/S pamouwl 193011 uay) Aep sJow T jueldwod jou [|13S
£2/6 weldwod j19|dwed juawaliojud apod Y € Aeq

dd 013j|e1 pue £g/S uo ulA uni [|im saiejd oN
paSpajmoude ay auop Sem J40m 3Yy3 j13un siseq AjYyuopn
B UO SI)Di} S2NSS| 0 HBIS PINOM | IST dunf pajeaiput |
194 suiedau paiiels 3,uUsey ‘JSUmMOo UM UOIIBAIDSUOD)

399Mm jo pua Ag sajuadoud dn ysjuy pjnom paledipu|
JuawaBeuew Aladold duiadesspue] yoing Yim 19N
Ajnou o1 soumo Apiadoud Suipuly yimouaS1ano eale uo(USIDY
|e83| paule|dxa Aemaalp ul yoeq 19s Jadwe) 1noge pajed
L7/6 wedwod £z/5 Ag panow 3Q 1SNW JUspISaL PasIApY
39M SIU3 pamow g pjnoys ‘pJojpue| 01 el

LT/€ weldwod /z/s dn mojjo) 19|dweyd sdueipio Yo7
£2/S dn mojjo} 1ajdweyd adsuelpio 1437

£7/S wendwod £z/g dn mojjoy 19jdweyd adueipio }a

ze/8t/s

ze/Le/s
TY/Le/s
zz/Le/s
ze/Lel/s
ze/ie/s
ze/Le/s
e/Le/s
e/Les
Te/Le/s
ze/ie/s
ze/ie/s
ze/Le/s
ge/Le/s
ze/Le/s
we/Les
Te/9t/s
Te/92/s
Tz/9z/s

72/97/s
ze/9z/s
zz/9z/s
ze/9t/s

ze/9z/s
ze/9z/s
ze/9z/s
ze/se/s
ze/se/s
ze/se/s
Te/se/s
ze/s/s
ze/se/s
ze/se/s

pleY210 9

Aemuieq 15¢

nuIsay) 9z9
pleysio 0zs

aXIg 9

pieydio zgee

}n|g siaqui] 98¢

ajdeN 892

19513085

ssed 8uljooy T9€T

Splsiedl 66ET oSeYD Sialuny
Isey) Sia3juny

MOJ|OH |1enD TH9T
uedayuo /81

aull1sed gae

1911 £66T

pPlayuad 89

pJeysio vv9

edjeied /09

2|3ea pleg

hEEIR) [euiple) 19 So9AIaSaldd
AlBYD $9TT

pngasoy 9z0T
anlQ Aemiied 15¢

po3y S19

Al UOI3H 3aNn|d

934D |BUIPIRD 7§ SBAISSAUd
puag Aingpoopng 2iowe]
1013 0€L

MOJ|IM TOS

euapesed zv9

Adayd ye0T

unJ ajppes 1€91

uesayow L¥8T

8-v-9

8'70¢g 8uluoz
€0°07 8ujuoz
8-t-9
8-v-9
8-v-9

8-v-9
8-v-9
S1-9-6
8-v-9
8-v-9
8-7-9
8-7-9
8-v-9
G1-9-6
T-¥-9
8--9
S1-S-6

8-v-9
8-7-9
G1-6-6
8'70¢€ 8ujuoz

¢'T0€ DINdI
8-¥-9
8-v-9
8-v-9
ST-5-6
S1-5-6
8-v-9
8--9
8-v-9
8-7-9

1U3pIsaly sselo |jep

uolleJ1siSa1 ON 12343 UO 3IIYIA

ume| apis uo Jjadwe)
1uapisaly ssedo (el
Juapisaly ssedn |jef
1uUDpISaIY SSBID |jel

Al1adoud 21eAlid uo payjsed sadwe)

107 sselg jjel

107 ssedn jjedl

1994315 uo Jaduwie)
5,307 ssedo jjel

$,107 SSeJo jjeg

107 ssed jjej
JudpISalY SSBID ||l
JUdPISAIY SSBID |jel
Aemanlp uy sadwe)
10| JuedeA Sa3J1 paloos dn
1UdpPISaIY SSedo |jel
MQ ul Jajied]

5,107 ssedo jjeL
JU3PISAIY SSEUD [|BL
199435 UO J3|led]
192435 UO 3IIYdA

daueualuleln Aluadoud
107 sseJ9 |l

5,307 ssedo |jel

[[e2 Juapisay
[ERRUE]JIEN]

M Ui DWOH 010N
juapisaly sselo [jel
1UdPISDIY SSedD |jel
107 ssed9 jel
1UDpISaLY SssedD |jel



jue(dwod ag o1 sAep z saj3uadoud 01 519113 UOIIE|OIA JUBS
ZZ/T1/9 uo pamow ag pjnom 1 aw paljiiou Jaumo Aliadoud
1ueljdwod paiizou dnyaid eaixa Jeis Ajjou 01 plojpue]
paj|es ‘dn payaid aq 01 yonw 03 ‘qund uo pajid a8eqien
?3uedwod ul 3q 03 49319| Aep g Bulpuas

3oue|dwod ul aq 0} 43119) Aep g Buipuas

2oueldwod ui aq 0} 49133 Aep g Bujpuss

uol1eld e ul }Nsal pjnom asuesnddQ

1X3U 32(10U UOIIB|OIA BPOI PANSSi YI3pP JedJ UO JUSWIIIXT
1/9 43119] @dujejdwod Aep £ SYNIAH PJoj4a1eM UolD)
T/9 uo dn mo|oy [|IM

auop jou fi T/9 uo Buia)aiy pamow Jou j{11s UMo] 3/15D)
¥/9 Mmoj|o0) 13jdweyd asueipio Yya

/9 mojjo) 19|dweyd aozuelpio Ya

/9 moj|0} 19|dweyd adueipio ya)

1/9 Aj|dwod 01 49113| Aep /£ AsuJoiie uipuas
1/9 Ajdwod 03 1a119| Aep £ juapisal Buipuas
1/9 Aldwod 03 12138] Aep £ jueg Sulpuas

T/9 Ajdwod 03 19119] Aep £ Juapisal Suipuas

1/9 Aldwod 03 19119) Aep £ Juapisal Suipuas

te/ie/s
Te/1€/s

ze/te/s
ze/ie/s
zz/1€/s
ze/1e/s

ze/ee/s
T7/8t/s
ze/8e/s
Te/8t/s
ze/8e/s
zz/8e/s

7e/8t/s
e/8e/s
Te/8t/s
7T/8t/s
ze/8e/s
zz/8e/s

87/9 wouy satjsadoud snojep
soiadoud umol ajise)d

1asuns 0S¢
49| 292
Jejlj ST€
AJlunod /TS

ueuad)| 796

piojdaien 7 UolID

‘uni 9jppes /1/1

1s1owos ssiuadosd umolajise)
103 9¢9

o3 LeL

Jequng €75
auld /8¢
auld TOE
auld 042

pinos 915
pley2iQ oLy

8-v-9
8-v-9

5-9-8
8-v-9
8-7-9
8-7-9

LT-2-9
8/v/9

€0°0T 8ujuoz
8/v/9

8/¥/9

8/v/9

8-v-9
8-v-9
8-v-9
8-v-9
8--9
8-v-9

H1NOW 40 aN3
107 sseip jjel
j0| sseud jjef

J|ed Juapisay
1UBpISAIY sSesD |e)
1UdpISaIY Sseun el

1uspissy ssesd (el

1urejdwod Juawaldx3j 8oQq
5,07 ssedo jlel

Auadoud a3eand uo uajed)
S}0| sseuo |jel

1U3pIS3LY Sssedn el
1UDBpISaLY SseuD

JU3PISaIY SselD) el
107 sseup ey
107 sse4D |je )
107 55849 jleL
107 ssedo [jel
JuapISaLY SSeIY (el



BEECHER PUBLIC WORKS — MAY 2022 MONTHLY REPORT

WEEK OF MAY 2"°, 2022
DAILY WELL CHECKS — LIFT STATION CHECKS M-W-F — WEEKLY PARK INSPECTIONS — DAILY VILLAGE HALL CHECKS
= METER RE-READS — BRUSH PICK UP - WORK ON FIREMAN’S PARK MAINTENANCE — MULCH FIREMAN’S PARK —
INSTALL DOOR DECALS ON 2015 F-350 & 2017 F-450 — WASTE WATER ONLINE REFRESHER CLASS — CLEAN
OUTSIDE OF THE SHOP ALONG NORTH SIDE — MEET CONTRACTORS FOR GENERATOR PRICING AT WELL #5 -7
METER APPOINTMENTS — DO RESTORATION WORK AROUND TOWN — PREP SPLASH PAD SERVICE LINE — FIX
FLAG POLES AT HIGH SCHOOL — BUILD NEW PROPANE HEATERS FOR PARK — MOWING & WEED WHACKING

WEEK OF MAY 9™, 2022
DAILY WELL CHECKS — LIFT STATION CHECKS M-W-F — WEEKLY PARK INSPECTIONS — DAILY VILLAGE HALL CHECKS
—BRUSH PICK UP - CLEAN OUT 33 STUMP GRINDINGS — E.P.A. MONTHLY SAMPLES — PICK UP NEW WATER
TRAILER - SNOW PLOW DAMAGE RESTORATIONS — MULCH PRAIRIE PARK & HUNTERS CHASE PARK - MOWING
& WEED WHACKING — B-BOX LOCATES FOR LEAD LINE PROJECT —~ MARK TREE PLANTING LOCATIONS FOR
CONTRACTOR — SCHEDULE INTERVIEWS — POWER WASH BEER STAND & STAGE — STUMP RESTORATIONS — MAIN
BREAK RESTORATIONS — SPLASH PAD RESTORATION WORK - WELD THE WALKING BRIDGE IN FIREMAN’S PARK -

WEEK OF MAY 16™, 2022
DAILY WELL CHECKS — LIFT STATION CHECKS M-W-F — WEEKLY PARK INSPECTIONS — DAILY VILLAGE HALL CHECKS
— BRUSH PICK UP - INVESTIGATE LEAK IN PRAIRIE PARK — MULCH NANTUCKET COVE PARK — POWER WASH FOOD
STAND - LOCATE BOOSTER STATION WIRING - MOWING & WEED WHACKING — FIRE INSPECTIONS AT SEWER
PLANT, HUT, & DEPOT — REPAIR 3 SINK HOLES ON STORM SEWERS — PURCHASE NEW EQUIPMENT FOR WATER
TRAILER — PROGRAM SPLASH PAD SEQUENCING — RIP-RAP CULVERT ON CATALPA & ORCHARD - 2 METER
APPOINTMENTS ~ MAIN RESTORATION ON WOODWARD — WORK ON WATER TRAILER

WEEK OF MAY 237°, 2022
DAILY WELL CHECKS — LIFT STATION CHECKS M-W-F — WEEKLY PARK INSPECTIONS — DAILY VILLAGE HALL CHECKS
— BRUSH PICK UP - LOCATE B-BOXES FOR LEAD PROJECT — INSTALL FLAGS AROUND TOWN & ON DIXIE —
INTERVIEWS — GET GATOR & TANK READY FOR FLOWERS — TAKE GAS CANS TO SEWER PLANT — SCHEUDLE FOR
TRENCHING SCADA WIRING - TAKE DOWN HIGH SCHOOL BANNERS IN TOWN — REPAIR REAR LIGHTS ON 2005
INTERNATIONAL — WORK ON WATER TRAILER - FIX 2 SINK HOLES — MOWING & WEED WHACKING - 3 METER
APPOINTMENTS — STORM DAMAGE CLEAN UP AROUND TOWN — TRIM TREES AROUND SHOP — REPLACE 2
SWINGS AT PARKS — I.5.0. REPORT COMPLETION -

WEEK OF MAY 30™, 2022
DAILY WELL CHECKS — LIFT STATION CHECKS M-W-F - WEEKLY PARK INSPECTIONS — DAILY VILLAGE HALL CHECKS
= BRUSH PICK UP - MAIN BREAK ON CATALPA — FIX FLAGS — MOWING & WEED WHACKING — TRENCH NEW
WIRING IN FROM BOOSTER STATION TO THE STORAGE TANK — JOINT MEET WITH BRANDT FOR LEAD LINE
PROJECT — MEET WITH M&J FOR GOULD ST PROJECT - 2 METER APPOINTMENTS — PAINT BROWN POLES ON
STAGE — SPLASH CAMERA INSTALL — INSTALL BUNTING AT P.D. — GET PARK READY FOR CONCERT IN THE PARK
NIGHT — RENT SKID STEER & BRUSH HOG AND MOW HUNTERS WEST POND IN-FLOW DITCH




Village of Beecher

Monthly Water Department Report
MAY 2022

System Pumping Data

Total Gallons Pumped: 13,668,000 Monthly Average: 440,000
Peak Day: 556,000 Gal. 05/31/2022

Well Pumping Data

Well #3 Total Gallons: 4,419,000 Daily Average 142,000
Well #4 Total Gallons: 5,142,000 Daily Average 166,000
Well #5 Total Gallons: 4,107,000 Daily Average 132,000

Chemical Usage

Total Pounds Chlorine used: 638.6 Well #3: 197.2 Well #4: 241.9
Well #5: 199.5

Total Pounds Aqua Mag used: 1,460.0 Well #3: 458.0 Well #4: 617.0
Well #5: 385.0

Total Gallons Fluoride used :0 Well #3:0 Well #4: 0 Well #5:0



Village of Beecher Wastewater Treatment Plant

Monthly Report

Month : MAY 2022

Year: 2022
Total Gallons . MGD
Influent : 23.90 MGD

Daily Maximum: 1.73 MGD /Minimum : 0.51 MGD /Average Daily Flow: 0.77 MGD

Effluent: 31.48 MGD
Daily Maximum: 2.00 MGD

Minimum: 0.710 MGD / Average Daily Flow : 1.022 MGD

Excess Flow: 0.00 MGD

Chlorine Used: (Ibs) 0

Excess Treated: 0.00 MGD

Rainfall: 4.67 Inches

Return Sludge: 30.52 MGD

Dry Sludge Removed (Cubic Yards): 0

Liquid Sludge Hauled Gallons: 0 gals

*Laboratory Information ;. Effluent®




S Day CBOD Avg: 1.0 mg/1 . (Daily max): 1.2 mg/l

Total Suspended Solids Avg: 0.8 Avg (Daily Max): 1.2 mg/l
Ammonia Nitrogen Avg: N/D mg/l (Daily Max): N/D mg/i
Total Phosphorus Avg: N/A mg/l (Daily Max): N/A mg/l

* Laboratory Information; Influent*

Total Phosphorus Avg: N/A mg/l ( Daily Max) : N/A mg/1

Average S Day BOD: 120.0 mg/1 Average TSS: 135.0 mg/1

Ammonia Nitrogen Avg: N/A mg/l (Daily max) : N/A mg/ 1
% Removal BOD: 99.8 % % Removal SS: 99.8 %

Equipment ,repairs , maintenance,

*OXIDATION DITCH monthly , weekly maintenance performed.
*BLOWER monthly maintenance performed, CLARIFIERS monthly maintenance
performed,. Raw Influent Pump #3 still out of service due to parts shortages,
Superior Pump installed new 15 hp Flygt Influent pump in place of Raw Influent

Pump #3, all Raw Influent Pumps back in service and operating.

*Monthly DMR lab analysis performed and completed, Ammonia nitrogen
and Total Phosphorous samples collected, and analysis performed and completed by
Suburban Laboratories for the month of May. Monthly Monitoring, and Up Stream,

Down Stream samples collected ,and analysis performed and completed by Suburban
Laboratories for the Month of May 2022, April 2022, NPDES DMR reports

completed and submitted to the .LE.P.A.



Continue implementing an activated sludge process control monitory analysis
consisting of monitoring daily , weekly, monthly aeration tanks solids inventory, mixed
liquor suspended solids, ,settling, ph, analysis, dissolved oxygen ,analysis, flow
adjustments, return sludge monitoring and adjustments, secondary clarifier sludge blanket
monitoring ,sludge wasting rates adjustments and improvements, microscopic analysis of

micro biological activity in the system, balancing sludge digestion in aerobic digesters

through wasting, decanting,.

Sincerely,

it

ohn Hernandez

Chief Operator Wastewater Treatment plant




Village of Beecher
625 Dixie Highway
PO Box 1154
Beecher, Illinois 60401
Phone: 708-946-2261
Fax: 708-946-3764

www.villageofbeecher.org

President
Marcy Meyer

Clerk
Janett Conner

Administrator
Robert O. Barber

Treasurer

Trustees

Jonathon Kypuros
Todd Kraus
Benjamin Juzeszyn
Joe Tieri

Roger Stacey
Joseph Gianotti

Donna Rooney

June 6, 2022

Mr. Hugh O’Hara

Executive Director

Will County Governmental League
15905 South Frederick, Suite 107
Plainfield, IL 60586

Subject: Village of Beecher

Penfield Street (Gould Street to IL 1)

Gould Street (Indiana Avenue to Gould Street)

Section Number 15-00020-00-FP

Attention: Jada Porter
Dear Mr. O'Hara:

The Village of Beecher has completed Phase Il Engineering for the Local Roadway reconstruction of Penfield
Street from Gould Street to IL 1 (Dixie Highway) and resurfacing of Gould Street from Indiana Avenue to
Gould Street scheduled IDOT’s June 17, 2022 letting. The project is currently in the Will County
Governmental League Surface Transportation Program in the amount of $4,177,778 (Federal Share) for
Construction and Construction Engineering.

The Village would like to request that the WCGL Transportation Committee increase the amount of funding
for the project for Phase Il Engineering and Construction by $352,000 (Federal Share) to cover costs of
construction ($294,400) related to final estimated construction costs and railroad flaggers. Additional
Phase 11 Engineering ($57,600) is for coordination and fees due to railroad permitting, utilities relocation,
ROW/easements coordination, drainage district permitting and review fees, and project document updates
from IDOT letting changes. Attached is a construction cost estimate for your use. We would appreciate
your concurrence to our request at your earliest convenience.

Should you have any questions regarding this letter, please do not hesitate to contact me directly at (708)
946-2261.

Sincerely,

Marcy Me
Village President
Village of Beecher

C: Robert O. Barber, Village of Beecher
Tom Slattery, P.E., Baxter and Woodman, Inc.



Robert Barber

D R |
From: Robert Barber
Sent: Wednesday, June 1, 2022 5:02 PM
To: Ben Juzeszyn (bjuzeszyn@villageofbeecher.org); Donna Rooney

(drooney@villageofbeecher.org); Janett Conner, Joe Gianotti; Joe Tieri
(jtieri@villageofbeecher.org); Jonathan Kypuros; Marcy Meyer
(MMeyer@villageofbeecher.org); Matt Conner (beecherpw@gmail.com); Roger Stacey;
Terry Lemming; Timothy Kuiper (tkuiper@austgenlaw.com); Todd Kraus

Cc: Thomas M. Slattery

Subject: PENFIELD STREET S.T.P. UPDATE

| attended the Will County Transportation Committee meeting this morning where myself and Tom Slattery of Baxter
and Woodman lobbied for more federal cash for the Penfield Street project due to the delays and expected cost
increases. The Committee has tentatively agreed to sweep $352,000 of its remaining 2022 funds and provide them to
Beecher for our project. This recommendation now moves forward to CMAP. Regardless of how the bids turn out, the
result will be that Beecher will pay $352,000 less of its local funds for the project than it would have. This is a significant
development in our favor. We now wait for the bids to be opened on June 17%.

This is how it lays out right now:

Engineer’s Estimate Penfield: $§ 5,431,000

Federal Match (capped) 3,850,000
Village share 1,581,000
Fund Sweep by Comm. 352,000

New Amount of Village Share: 1,229,000

The Village will owe $983,200 sixty days after bid opening which will be a blend of reserves and loans which we have
already discussed and approved. The Finance committee will meet right after bid opening to make those
arrangements. This is all contingent on what the bids turn out to be and if we have to cut from the project or pay more.

Robert O. Barber
Village Administrator
Village of Beecher
708-946-2261



£05'88¥S VE0'655 9Y6'2015 1TV'SP1S Zv6'02% v9T'091S S3uejeg pawieiSorduny

ZS9'6EL'T8S 505'890°9e$  Joo0'9€0'LS 880'266°9S L19'6169% 00Z'69€°LS 009'12L°LS [e301 puess